
 
 

Page 1 of 50 
 

 
 
 
 
 
 

NEICVP1373E01 
 

NEIC CIVIL INVESTIGATION REPORT 
MAX Environmental Technologies, Inc. 

233 MAX Lane 
Yukon, Pennsylvania 15698 

 
 

Investigation Dates: 
March 20 - 24, 2023 

 
 
 
 

Brian Kennedy, P.E. 
Project Manager, NEIC 

Bradley W. Miller, Ph.D. 
Analytical Project Manager, NEIC 

 
 
 

Authorized for Release by: 
 
 
 
 

Michael Roach, Acting Field Branch Manager, NEIC 
 
 

Report Prepared for: 
 

Andrew Dinsmore 
RCRA Section Supervisor 

 

Mark Zolandz 
NPDES Section Supervisor 

EPA Region 3 
1600 John F. Kennedy Blvd. 

Philadelphia, Pennsylvania 19103 
 
 
 

NATIONAL ENFORCEMENT INVESTIGATIONS CENTER 
P.O. Box 25227 

Building 25, Denver Federal Center 
[...]
 TMDL Status Final  Name Sewickley Creek Watershed  
 
 Background/Ambient Data Data Source  
 pH (SU)               
 Temperature (°F)               
 Hardness (mg/L)               
 Other:               
    


 Nearest Downstream Public Water Supply Intake 
Westmoreland County Municipal Authority – McKeesport 
(PWSID 5020025)  


 PWS Waters Youghiogheny River   Flow at Intake (cfs) 510  
 PWS RMI 1.30  Distance from Outfall (mi) 26.56  


a 
 
Changes Since Last Permit Issuance: None 
 
Other Comments: This outfall will be eliminated as part of this permit renewal. 
 
 


NEICVP1373E01 Appendix CWA I 
8 of 88


MAX Environmental Technologies, Inc. 
Yukon, Pennsylvania







NPDES Permit Fact Sheet NPDES Permit No. PA0027715 
MAX Environmental Technologies, Inc. Yukon Facility     
 


9 


Discharge, Receiving Waters and Water Supply Information 
 
 Outfall No. 006  Design Flow (MGD) 0.0032 (avg.)  
 Latitude 40° 12' 44.04"  Longitude -79° 41' 39.39"  
 Quad Name Smithton  Quad Code 1708  
 Wastewater Description: Impoundment No. 6 blanket drain  
 
 Receiving Waters Unnamed trib. to Sewickley Creek  Stream Code 37634  
 NHD Com ID 134770161  RMI 0.45  
 Drainage Area        Yield (cfs/mi2)        
 Q7-10 Flow (cfs)        Q7-10 Basis        
 Elevation (ft)    Slope (ft/ft)        
 Watershed No. 19-D  Chapter 93 Class. WWF  
 Existing Use   Existing Use Qualifier   
 Exceptions to Use        Exceptions to Criteria        
 Assessment Status Impaired  
 Cause(s) of Impairment Flow Alterations  
 Source(s) of Impairment Flow Regulation/Modification  
 TMDL Status Final  Name Sewickley Creek Watershed  
 
 Background/Ambient Data Data Source  
 pH (SU)               
 Temperature (°F)               
 Hardness (mg/L)               
 Other:               
    


 Nearest Downstream Public Water Supply Intake 
Westmoreland County Municipal Authority – McKeesport 
(PWSID 5020025)  


 PWS Waters Youghiogheny River   Flow at Intake (cfs) 510  
 PWS RMI 1.30  Distance from Outfall (mi) 26.79  


a 
 
Changes Since Last Permit Issuance: None 
 
Other Comments:       
 
 


NEICVP1373E01 Appendix CWA I 
9 of 88


MAX Environmental Technologies, Inc. 
Yukon, Pennsylvania







NPDES Permit Fact Sheet NPDES Permit No. PA0027715 
MAX Environmental Technologies, Inc. Yukon Facility     
 


10 


Discharge, Receiving Waters and Water Supply Information 
 
 Outfall No. 007  Design Flow (MGD) 0.0015  
 Latitude 40° 13' 11.34"  Longitude -79° 41' 49.73"  
 Quad Name Smithton  Quad Code 1708  
 Wastewater Description: Treated sanitary wastewaters  
 
 Receiving Waters Sewickley Creek  Stream Code 37556  
 NHD Com ID 134770156  RMI 10.42  
 Drainage Area        Yield (cfs/mi2)        
 Q7-10 Flow (cfs)        Q7-10 Basis        
 Elevation (ft)    Slope (ft/ft)        
 Watershed No. 19-D  Chapter 93 Class. WWF  
 Existing Use   Existing Use Qualifier   
 Exceptions to Use        Exceptions to Criteria        
 Assessment Status Impaired  
 Cause(s) of Impairment Metals, pH  
 Source(s) of Impairment Abandoned Mine Drainage  
 TMDL Status Final  Name Sewickley Creek Watershed  
 
 Background/Ambient Data Data Source  
 pH (SU)               
 Temperature (°F)               
 Hardness (mg/L)               
 Other:               
    


 Nearest Downstream Public Water Supply Intake 
Westmoreland County Municipal Authority – McKeesport 
(PWSID 5020025)  


 PWS Waters Youghiogheny River   Flow at Intake (cfs) 510  
 PWS RMI 1.30  Distance from Outfall (mi) 26.3  


a 
 
Changes Since Last Permit Issuance: None 
 
Other Comments:       
 
 


NEICVP1373E01 Appendix CWA I 
10 of 88


MAX Environmental Technologies, Inc. 
Yukon, Pennsylvania







NPDES Permit Fact Sheet NPDES Permit No. PA0027715 
MAX Environmental Technologies, Inc. Yukon Facility     
 


11 NEICVP1373E01 Appendix CWA I 
11 of 88


MAX Environmental Technologies, Inc. 
Yukon, Pennsylvania







NPDES Permit Fact Sheet NPDES Permit No. PA0027715 
MAX Environmental Technologies, Inc. Yukon Facility     
 


12 NEICVP1373E01 Appendix CWA I 
12 of 88


MAX Environmental Technologies, Inc. 
Yukon, Pennsylvania







NPDES Permit Fact Sheet NPDES Permit No. PA0027715 
MAX Environmental Technologies, Inc. Yukon Facility     
 


13 NEICVP1373E01 Appendix CWA I 
13 of 88


MAX Environmental Technologies, Inc. 
Yukon, Pennsylvania







NPDES Permit Fact Sheet NPDES Permit No. PA0027481 
Bruce Mansfield Plant  
 


14 


Aerial Image of Permitted Facilities 
 


 
Image Source and Date: Google Earth Pro; 4/17/2016


Sewickley Creek 


Unnamed tributary 
to Sewickley Creek 


Unnamed tributary 
to Sewickley Creek 


Impoundment No. 5 


Landfill No. 6 


Impoundments 
1 & 2 


Impoundment 
No. 4 


Impoundment 
No. 3 


NEICVP1373E01 Appendix CWA I 
14 of 88


MAX Environmental Technologies, Inc. 
Yukon, Pennsylvania







NPDES Permit Fact Sheet NPDES Permit No. PA0027481 
Bruce Mansfield Plant  
 


15 


Treatment Facility Summary 
 
Treatment Facility: Disposal impoundments 
 


WQM Permit No. Issuance Date Purpose 


6574202 08/13/1974 
Permit issued to Mill Service, Inc. for acid pickle liquor treatment facility.  
Authorized existing facilities with modifications including three existing 
lagoons and new Lagoon No. 4 


6574202 T-1 06/18/2002 Permit transferred from Mill Service, Inc. to MAX Environmental 
Technologies, Inc. 


 


Waste Type Degree of Treatment Process Type Disinfection 
Avg Annual 
Flow (MGD) 


Industrial None Disposal impoundments N/A N/A 
 
 


Treatment Facility Summary 
 
Treatment Facility: Wastewater Treatment Plant (Industrial) 
 


WQM Permit No. Issuance Date Purpose 


6576203 08/04/1976 


Permit issued to Mill Service, Inc. for proposed treatment of sludge and 
lagoon supernatant.  For acid pickle liquor treatment facility 
(neutralization)—permitting of:  existing facilities with modifications; 
previous disposal of treated pickle liquor to unlined impoundments; and 
to correct violations 


6576203 
(Revised) 02/18/1977 


Permit revised to include Special Conditions for the closure of Lagoons 
1, 2, and 3; these revisions were not made as part of a full WQM permit 
amendment 


6576203 A-1 05/05/1989 
Permit amendment issued to Mill Service, Inc. for acid feed system 
(pump and tank) previously installed in 1988; leachate storage tanks; 
sludge storage tanks; caustic feed system; and pH adjustment tank 


6576203 A-2 05/18/1993 


Permit amendment issued to Mill Service, Inc. for breakpoint chlorination 
system (splitter box, chlorinator sump, chlorination tank, pH-controlled 
lime addition for alkalinity demand); new pH adjustment tank for pump 
station No. 5 waters; sand filters for TSS; and sludge recycle sump from 
sedimentation tank to neutralization tank 


6576203 T-1 06/18/2002 Permit transferred from Mill Service, Inc. to MAX Environmental 
Technologies, Inc. 


 


Waste Type Degree of Treatment Process Type Disinfection 
Avg Annual 
Flow (MGD) 


Industrial Primary 


Ammonia removal (breakpoint 
chlorination); sodium bisulfite addition 
for chromium reduction; lime addition for 
metal hydroxide precipitation; 
equalization; neutralization; flocculation; 
clarification; pH adjustment; hydrogen 
peroxide addition for phenols treatment; 
water storage None  


 
 


NEICVP1373E01 Appendix CWA I 
15 of 88


MAX Environmental Technologies, Inc. 
Yukon, Pennsylvania







NPDES Permit Fact Sheet NPDES Permit No. PA0027481 
Bruce Mansfield Plant  
 


16 


Treatment Facility Summary 
 
Treatment Facility: Wastewater Treatment Plant (Industrial) – This permit was issued to authorize additional treatment 
facilities (in addition to those authorized by 6576203) to ensure adequate treatment of other types of waste MAX 
planned to accept besides acid pickle liquor.  Proposed treatment was to include extended aeration biological 
treatment, but this system was never constructed.  Other tanks authorized by this permit may have been constructed, 
so the systems approved by this WQM permit may only exist in-part. 
 


WQM Permit No. Issuance Date Purpose 


6578208 03/09/1979 


Permit issued to Mill Service, Inc. for three 15,000-gallon raw waste 
holding tanks; two 20,000-gallon reactor tanks; one 1,000-gallon waste 
oil holding tank; 0.05 MGD extended aeration biological plant; 450,000 
ft3 chemical sludge disposal basin with impermeable liner and 
underdrains; approved disposal of neutralized organic acid sludges and 
aerobically digested sludge from biological plant to the chemical sludge 
disposal basin. 


6578208 T-1 06/18/2002 Permit transferred from Mill Service, Inc. to MAX Environmental 
Technologies, Inc. 


 


Waste Type Degree of Treatment Process Type Disinfection 
Avg Annual 
Flow (MGD) 


Industrial Secondary 
Extended aeration biological; waste 
disposal None 0.05 


 
 


Treatment Facility Summary 
 
Treatment Facility Name: Sewage Treatment Plant 
 


WQM Permit No. Issuance Date Purpose 


6599415 08/15/2000 


Permit issued to Mill Service, Inc. for NSF Standard 40 certified 1,500 
GPD activated sludge treatment plant consisting of two septic tanks for 
pre-treatment (1 existing 1,000-gallon tank and 1 new 2,400-gallon 
tank); cartridge filters with solids return to the septic tanks; a pre-
fabricated compartmentalized tank consisting of two aeration chambers 
in series (425 gallons and 600 gallons) followed by one settling chamber 
(225 gallons) with solids return to the second aeration tank; and 
ultraviolet disinfection (1 primary and 1 backup) 


6599415 T-1 06/18/2002 Permit transferred from Mill Service, Inc. to MAX Environmental 
Technologies, Inc. 


6599415 T-1 A-1 11/06/2003 


Permit amendment issued to MAX Environmental Technologies, Inc. to 
replace the ultraviolet disinfection system with a chlorination/ 
dechlorination system including one in-line tablet-fed chlorinator; one 75-
gallon pre-fabricated chlorine contact tank, and one in-line tablet-fed 
dechlorinator 


 


Waste Type Degree of Treatment Process Type Disinfection 
Avg Annual 
Flow (MGD) 


Sewage Secondary 


Settling and anaerobic biodegradation in 
septic tanks; cartridge filtration; two-
stage aeration; settling; disinfection Chlorine 0.0015 


 
 
 
 
 


NEICVP1373E01 Appendix CWA I 
16 of 88


MAX Environmental Technologies, Inc. 
Yukon, Pennsylvania







NPDES Permit Fact Sheet NPDES Permit No. PA0027715 
MAX Environmental Technologies, Inc. Yukon Facility     
 


17 


Compliance History 
 
One-Year of DMR History 
 
DMR Data for Outfall 001 (from September 1, 2018 to August 31, 2019) 
 


Parameter AUG-19 JUL-19 JUN-19 MAY-19 APR-19 MAR-19 FEB-19 JAN-19 DEC-18 NOV-18 OCT-18 SEP-18 
             Flow (MGD) 
Average Monthly 0.030 0.05 0.055 0.039 0.034 0.038 0.093 0.059 0.056 0.051 0.57 0.018 
Flow (MGD) 
Daily Maximum 0.0138 0.184 0.210 0.133 0.165 0.112 0.206 0.191 0.119 0.151 0.150 0.083 
pH (S.U.) 
Minimum 6.1 6.1 6.1 6.1 6.1 6.1 6.1 6.1 6.1 6.1 6.1 6.1 
pH (S.U.) 
Maximum 8.9 8.9 8.9 8.90 8.90 8.90 8.9 8.90 8.90 8.90 8.9 8.90 
TRC (mg/L) 
Average Monthly 0.03 0.04 0.03 0.02 0.04 0.02 0.02 0.03 0.02 0.06 0.03 0.02 
TRC (mg/L) 
Daily Maximum 0.05 0.05 0.04 0.02 0.04 0.03 0.02 0.03 0.05 0.08 0.04 0.03 
TSS (mg/L) 
Average Monthly 12.9 17.5 22.7 19.60 5.5 8 8.3 6 19.3 12.2 9.8 < 4 
TSS (mg/L) 
Daily Maximum 23.5 25 41.3 32 9 15 16 12 24 22 16 < 4 
Osmotic Pressure 
(mOs/kg) 
Average Monthly 75.5 136.65 56.55 100.25 238.5 174.5 162.5 130 234 140.5 125 26 
Osmotic Pressure 
(mOs/kg) 
Daily Maximum 123 192 58.1 137 252 260 173 241 284 201 154 29 
Oil and Grease (mg/L) 
Average Monthly 5.6 12.6 31.3 < 5 8.9 5.3 14 10.7 5.9 < 4.80 < 4.8 8.4 
Oil and Grease (mg/L) 
Instantaneous 
Maximum 8.9 27.8 114 < 5 17.9 6.7 30 29 9.2 < 4.80 < 4.8 19.2 
Ammonia (mg/L) 
Average Monthly 7.63 9.038 6.61 12.736 7.63 16.45 18.2 14 18.7 12.48 6.575 11.925 
Ammonia (mg/L) 
Daily Maximum 10.62 13.67 15.26 19.55 16.1 28.8 23 23.9 39.7 27.1 18.6 46.2 
Total Aluminum 
(mg/L) 
Average Monthly 0.125 0.118 0.327 0.25 0.387 0.172 0.52 0.3 0.481 0.109 0.3005 0.095 
Total Aluminum 
(mg/L) 
Daily Maximum 0.174 0.174 0.381 0.40 0.691 0.324 0.60 0.4 0.666 0.126 0.406 0.14 


NEICVP1373E01 Appendix CWA I 
17 of 88


MAX Environmental Technologies, Inc. 
Yukon, Pennsylvania







NPDES Permit Fact Sheet NPDES Permit No. PA0027715 
MAX Environmental Technologies, Inc. Yukon Facility     
 


18 


Total Antimony (mg/L) 
Average Monthly   0.235   0.527   0.542   0.233 
Total Antimony (mg/L) 
Daily Maximum   0.691   0.60   0.666   0.41 
Total Barium (mg/L) 
Average Monthly 0.028 0.036 0.058 0.0346 0.082 0.069 0.09 0.1 0.092 0.068 0.084 0.022 
Total Barium (mg/L) 
Daily Maximum 0.031 0.058 0.063 0.0480 0.0909 0.069 0.11 0.06 0.0973 0.0694 0.118 0.0233 
Total Cadmium (mg/L) 
Average Monthly 0.00272 0.00191 0.0028 0.0157 < 0.003 0.0183 0.004 < 0.003 < 0.003 < 0.003 < 0.003 < 0.003 
Total Cadmium (mg/L) 
Daily Maximum 0.00291 0.00212 0.0035 0.0273 < 0.003 0.0335 0.005 < 0.003 < 0.003 < 0.003 < 0.003 < 0.003 
Hexavalent Chromium 
(mg/L) 
Average Monthly 


< 
0.00025 0.0003 < 0.0001 0.0107 0.10 < 0.010 < 0.01 0.01 < 0.010 0.011 < 0.010 < 0.010 


Hexavalent Chromium 
(mg/L) 
Daily Maximum 


< 
0.00025 0.0003 < 0.0003 0.02 0.19 < 0.010 < 0.01 0.01 < 0.010 0.011 < 0.010 < 0.010 


Total Chromium 
(mg/L) 
Average Monthly 0.002 0.021 0.006 0.005 0.008 0.023 0.02 0.01 0.034 0.013 < 0.005 < 0.005 
Total Chromium 
(mg/L) 
Daily Maximum 0.002 0.040 0.007 0.005 0.009 0.030 0.02 0.02 0.042 0.021 < 0.005 < 0.005 
Total Copper (mg/L) 
Average Monthly 0.028 0.041 0.010 0.01 0.043 0.015 0.01 0.007 0.012 < 0.005 0.009 < 0.005 
Total Copper (mg/L) 
Daily Maximum 0.052 0.077 0.015 0.01 0.077 0.025 0.01 0.009 0.017 < 0.005 0.013 < 0.005 
Free Cyanide (mg/L) 
Average Monthly 0.012 0.015 0.004 0.013 0.02 < 0.01 < 0.01 0.01 < 0.01 < 0.01 0.0145 


< 
0.00001 


Free Cyanide (mg/L) 
Daily Maximum 0.013 0.019 0.005 0.021 0.02 < 0.01 < 0.01 < 0.01 < 0.01 < 0.01 0.019 


< 
0.00001 


Total Iron (mg/L) 
Average Monthly 0.687 0.867 2.565 0.4180 0.428 0.303 0.16 0.11 1.774 0.134 0.091 0.141 
Total Iron (mg/L) 
Daily Maximum 0.812 1.18 3.060 0.449 0.640 0.489 0.20 0.15 3.42 0.136 0.105 0.201 
Total Lead (mg/L) 
Average Monthly < 0.001 0.015 0.087 0.0159 0.044 0.042 0.03 0.01 0.032 0.011 0.011 < 0.005 
Total Lead (mg/L) 
Daily Maximum < 0.001 0.028 0.098 0.02 0.061 0.0587 0.04 0.012 0.0542 0.0124 0.0123 < 0.005 
Total Molybdenum 
(mg/L) 
Average Monthly   2.183   4.466   3.628   1.22 


NEICVP1373E01 Appendix CWA I 
18 of 88


MAX Environmental Technologies, Inc. 
Yukon, Pennsylvania







NPDES Permit Fact Sheet NPDES Permit No. PA0027715 
MAX Environmental Technologies, Inc. Yukon Facility     
 


19 


Total Molybdenum 
(mg/L) 
Daily Maximum   6.530   8.71   5.590   2.76 
Total Nickel (mg/L) 
Average Monthly 0.114 0.125 0.049 0.3035 0.186 0.319 0.23 0.15 0.236 0.135 0.156 < 0.010 
Total Nickel (mg/L) 
Daily Maximum 0.152 0.137 0.052 0.3740 0.289 0.466 0.23 0.28 0.253 0.179 0.229 < 0.010 
Total Silver (mg/L) 
Average Monthly < 0.002 0.0021 < 0.0014 


< 
0.00275 < 0.003 < 0.003 < 0.003 < 0.003 < 0.003 < 0.003 < 0.003 < 0.003 


Total Silver (mg/L) 
Daily Maximum < 0.003 0.0029 < 0.0014 < 0.003 < 0.003 < 0.003 < 0.003 < 0.003 < 0.003 < 0.003 < 0.003 < 0.003 
Total Tin (mg/L) 
Average Monthly   0.034   < 0.05   < 0.050   0.050 
Total Tin (mg/L) 
Daily Maximum   0.050   < 0.05   < 0.050   0.050 
Total Zinc (mg/L) 
Average Monthly 0.127 0.161 0.026 0.0758 0.193 0.185 0.16 0.05 0.449 0.101 0.153 < 0.010 
Total Zinc (mg/L) 
Daily Maximum 0.225 0.163 0.027 0.08 0.295 0.239 0.27 0.06 1.950 0.144 0.171 < 0.010 
Total Phenolics (mg/L) 
Average Monthly 0.02 0.01 < 0.01 < 0.02 < 0.05 < 0.08 0.1 0.08 0.1 < 0.050 0.05 < 0.05 
Total Phenolics (mg/L) 
Daily Maximum 0.02 0.01 < 0.01 < 0.02 < 0.05 < 0.09 0.1 0.1 0.19 < 0.050 0.06 < 0.05 


 
 
DMR Data for Outfall 005 (from September 1, 2018 to August 31, 2019) 
 


Parameter AUG-19 JUL-19 JUN-19 MAY-19 APR-19 MAR-19 FEB-19 JAN-19 DEC-18 NOV-18 OCT-18 SEP-18 